Medications
Prednisone
20 mg q am
Mycophenolate (Cellcept)
1000 mg BID
Tacrolimus (Prograf)
1.5 mg am/2 mg pm
Sulfamethoxazole-trimethoprim DS (Septra)
1 tablet Monday, Wednesday, Friday am
Valganciclovir (Valcyte)
1 tab q am
Posaconazole (Noxafil)
300mg q am
Cytogam
infusion
Lantus
15 units q am
Novalog
units determined by glucose levels
Aspirin
80 mg q am
Rosuvastatin (Crestor)
10 mg q hs
Omeprazole (Prilosec)
20 mg q am
Calcium Carbonate
1 tab q am
Vitamin D (cholecalciferol)
2000 iu q am
Multivitamin
1 tab am
Magnesium Complex
300 mg q am
Sertraline (Zoloft)
50 mg q am
Hydroxyzine
25 mg q hs
Trazadone
150 mg q hs
Tizanidine
4 mg q hs, 4 mg prn
Fish Oil
1 tab q hs
Preservision AREDS
1 tab BID
Lidocaine Patch 5%
prn
Xyzal (Levocetrizine)
5 mg q hs



Bumex
2 mg prn
[bookmark: _Hlk206768893]Sumatriptan
25 mg prn
Oxycodone
5 mg BID prn
Albuterol Sulfate Hfa 90mcg Inhaler
2 puffs q 6 hours, prn
Albuterol 2.5mg/3ml Inhalation Solution
1 vial in nebulizer q 6 hours, prn
Fluconazole 150mg
1 tab, prn
Tramadol 50mg
1 tab q 4 hours , prn
